Item # 1001513026

Item # 1005430634
Model # HOWT72XDB12/22

USE AND CARE GUIDE

72 IN. WORKBENCH

Questions, problems, missing parts?
Before returning to the store, call
Husky Customer Service
8a.m.-7p.m,, EST, Monday-Friday
9a.m.- 6 p.m., EST, Saturday

1-888-HD-HUSKY

HUSKYTOOLS.COM

Due to continuing improvements,
the actual product may differ slightly
from the product described herein.

THANK YOU
We appreciate the trust and confidence you have placed in HusKy through the purchase of this workbench. We strive to continually create
quality products designed to enhance your home. Visit us online to see our full line of products available for your home improvement needs.
Thank you for choosing Husky!



Table of Contents

TableofContents .................... ... .t 2
Safety Information, ... ... ............................ 2
Warranty, . . ... et 2
Specifications. .. ............. ... ... 2
Pre-Installation. . ................................. 3

Safety Information

Assembly. . ........ ... ... 5
Maintenance. . . ........ ... i 7
CareandCleaning, ......................ccovvvnvnnn. 7
ServiceParts. .. .......... ... ... 8

To reduce the risk of serious injury, read and follow the safety
instructions below before assembling and using this product.

o This product is intended for indoor use only.

o This product is not designed for commercial nor industrial usage.

Keep the product on level surfaces. The product can
become unstable on uneven surfaces. The workbench may
tip over if stored or moved on an uneven surface. This may
cause personal injury, death, or product damage.

DO NOT alter this product in any manner. For example, do
not weld external bar locks or attach electrical equipment.

This may cause product damage or personal injury.

Any assembly or maintenance of the product must be
carried out by adults only.

Check all nuts and bolts periodically for tightness.
When required, tighten them.

Use at least two people to move, assemble or install this
cabinet. Failure to do so can result in personal injury or
product damage.

DO NOT leave children unattended near this product.

AN
A
A
A

DO NOT stand on the product and do not use it as scaffold.

Warranty

There is a one-year limited warranty for the solid wood top. This warranty excludes incidental/inconsequential damages and

failures due to misuse, abuse or normal wear and tear.

This full warranty gives you specific rights, and you may also have other rights, which vary from state to state.

Contact the customer service team at 1-888-HD-HUSKY or visit www.huskytools.com.

Specifications

| Maximum load | 3000 Ibs / 1360.5 kg




Pre-Installation

TOOLS REQUIRED
. . Drill Open End Wrench (13 mm)
Hex Wrench % Hex Screwdriver Bit (not included) (not included)
(Hex Key)
HARDWARE INCLUDED
‘ﬂ NOTE: Hardware shown to actual size.
g+ z —
[T
Part Part Code Description Quantity
AA L03457416 M6 x 16 hex socket head screw 38
BB L0408057 M8 washer 16
cC L0208405 M8 hex nut 8
DD L03081585 M8 x 85L hex bolt
EE K3145001 M12 x 50L Adjusttable foot
3 WWW.HUSKYTOOLS.COM

Please contact 1-888-HD-HUSKY for further assistance.



Pre-Installation (continued)

PACKAGE CONTENTS

Part

Description

Quantity

Solid wood top

1

Back stiffener

Upper supporting frame

Bottom supporting frame

m oo w| >

Front stiffener

- N[N




Assembly

@ NOTE: Assemble on a flat surface. A piece of cardboard is recommended to keep the product from being scratched during assembly.

1 Attach the Solid Wood Top and Upper Supporting Frames

After assembly, ensure that the back of the upper supporting
frames are flush with the solid wood top’s back.

o Attach the upper supporting frames (C) to the solid wood top (A) with sixteen
M6 x 16 hex socket head screws (AA). Tighten securely.

Front——

2 Attach the Bottom Supporting Frames

Two open end wrenches (13 mm) are recommended. One to
screw the bolt, and another one to hold the nut while screwing

the bolt.

B

' The back of the bottom supporting frame has two holes in it.

The back of the bottom supporting frame should be fixed to the
back of the upper supporting frame.

The left and right supporting frames should be at the same
height after installation.

2 Husky 28" base cabinets with feet can be put under the

workbench. The workbench should be at a height where at least
10 holes in each bottom supporting frame post are visible.

Husky 28" base cabinets with casters can be put under the
workbench. The workbench should be at a height where 13 holes

in each bottom supporting frame post are visible.

(]

O

O

Insert the bottom supporting frames (D) into the square holes of the
upper supporting frames (C).

Adjust the height of the bottom supporting frames (D) to a desired
height. Adjust from 28.3 in. to 42.1 in. in 1 in. increments.

Attach the upper and bottom supporting frames (C & D) together with
eight M8 x 85 hex boles (DD) and washers (BB) in the holes of the
supporting frames (C & D). Insert a washer (BB) and an M8 hex nut (CC)
onto the end of each M7 x 85 hex bold (DD). Tighten securely.

To fit base cabinet with feet, 10 holes visible.
To fit?se cabinet with casters, 13 holes visible.

After installation

WWW.HUSKYTOOLS.COM

Please contact 1-888-HD-HUSKY for further assistance.



Assembly (continued) ‘

3 Attach the Front Stiffener

o Attach the front stiffener (E) to the front top of the workbench with nine M6 x 16 hex socket head screws (AA). Tighten securely.

. ¥ E'\I\J\\J\\L . c
_ g =
E : /
AA
A

4 Attach the Back Stiffeners

o Attach the back stiffeners (B) to the back of the workbench with thirteen M6 x 16 hex socket head screws (AA). Tighten securely.

i

-

i

(o]
ATA
y
)




Assembly (continued)

5 Install the Adjustable Feet

o Screw the adjustable feet (EE) into the holes in the bottom supporting frames (D). T J

6 Stand the Workbench Up

o Stand the workbench up and place it on the desired level floor. Adjust the feet if necessary to make the workbench stable.

Maintenance |

Check all nuts and bolts periodically for tightness. When required tighten them.

Care and Cleaning

O Periodically clean the workbench surfaces with a soft rag and water.
0 Grease and oil can be removed with most standard cleaning fluids. For safety, use a nonflammable cleaning fluid.

7 WWW.HUSKYTOOLS.COM
Please contact 1-888-HD-HUSKY for further assistance.



Service Parts

Part (Part Code Description Quantity
A K2532091 Solid wood top 1
B B30150WT72E2487A |Back stiffener 2
C DWT540011 Upper supporting frame 2
D DWT540021 Bottom supporting frame 2
E DWT540031 Front stiffener 1

AA L03457416 M6 x 16 hex socket head screw 38
BB L0408057 M8 washer 16
cC L0208405 M8 hex nut

DD L03081585 M8 x 85L hex bolt

EE K3145001 M12 x 50L Adjusttable foot




Questions, problems, missing parts? Before returning to the store,
call Husky Customer Service
8a.m.-7 p.m., EST, Monday-Friday, 9 a.m. - 6 p.m. EST Saturday

1-888-HD-HUSKY

HUSKYTOOLS.COM

Retain this manual for future use.



Articulo # 1001513026

Articulo # 1005430634
Modelo HOWT72XDB12/22

GUIA DEUSO Y CUIDADO

72 plg (183 cm) BANCO DE TRABAJO

¢ Preguntas, problemas, piezas faltantes?

Antes de regresar a la tienda, llama al Servicio al Cliente
de Husky, entre 8:00 a.m. y 7:00 p.m. (hora del Este), de
lunes aviernes, y los sabados entre 9:00 a.m. y 6:00 p.m.
(hora del Este).

1-888-HD-HUSKY

HUSKYTOOLS.COM

Debido a mejoras continuas, el producto g
real pudiera ser ligeramente diferente al
producto aqui descrito.

GRACIAS
Apreciamos la plena confianza que has depositado en Husky al comprar este banco de trabajo. Nos esforzamos en crear continuamente
productos de calidad disefiados para mejoras del hogar. Visitanos por Internet para ver nuestra linea completa de productos disponibles
a fin de satisfacer la necesidades de mejoras de tu hogar. jGracias por elegir Husky!



Tabla de contenido

Tabla de contenido............cccoceerierererrercerr e 2 ENSAMDBIGJE..........ccocveeriiieceieerre s sss s e snssnesneens
Informacion de seguridad .............cocovrerercrcrcrcncneennrrerereene 2 Mantenimiento...

GAFANKA covvvvvvvvvvvvressssssssssssssssssssss s ssssssssssssssssssssssssssss 2 Mantenimiento y limpieza...................coooeeenreeemsereneersnssssnseennnes 7
ESPecificaciones...........vnm 2 Piezas de repuest.........cccvververimisniniese s 8
Preensamblaje ... 3

Informacién de seguridad |

Para reducir el riesgo de lesiones graves, lee y cumple las instrucciones

- b - Mantén el producto sobre superficies niveladas. El producto
de seguridad mas abajo antes de ensamblar y usar este producto.

puede volverse inestable sobre superficies irregulares. El
gabinete puede volcarse si se almacena o traslada sobre
una superficie irregular. Esto pudiera causar muerte,

o Este producto esta concebido para usar solo en interiores. ; I
lesiones personales o dafios al producto.

o Este producto no esta concebido para uso industrial ni comercial.

Todo ensamblaje o mantenimiento del producto tiene

. . ; que llevarse a cabo sélo por adultos.
eejemplo, no sueldes las barras de cierre externas ni

adjuntes ningtin equipo eléctrico. Esto puede causar dafio al
producto o lesiones personales.

Verifica periédicamente todas las tuercas y pernos para ver
si estan bien ajustados. Cuando se requiera, volver a
apretarlos.

NO dejar este producto cerca de nifos sin atencion de adulto.

I No modifiques este producto de ninguna manera. Por

instalar este producto. No hacerlo puede resultar en
lesiones personales o dafios al producto.

NO te pares sobre el producto ni lo uses como andamio.

c Usa al menos dos personas para trasladar, ensamblar o

Garantia

Hay un afio de garantia limitada para la cubierta de madera maciza. Esta garantia excluye fallas y dafos directos/indirectos debido al
mal uso o0 abuso o al desgaste normal por el uso.

Esta garantia completa otorga a derechos especificos y es posible que usted tenga también otros derechos que varian de estado a estado.

Comunicate con el equipo de Servicio al Cliente por el teléfono1-888-HD-HUSKY o visita www.huskytools.com.

Especificaciones

|Carga maxima | 3000 Ibs / 1360.5 kg




Preensamblaje

HERRAMIENTAS NECESARIAS

% Punta de destornillador

Llave hexagonal

Taladro Llave de boca (13 mm)

hexagonal £ (no incluido) (no incluido)
SE INCLUYEN HERRAJES
‘ﬂ NOTA: Los herrajes no se muestran en
tamaiio real.
g+ " —
[T
Pieza |Cédigo de pieza [Descripcion Cantidad
AA L03457416 Tornillo hexagonal con cabeza de dado M6 x 16 38
BB L0408057 Arandela M8 16
CC L0208405 Tuerca hexagonal M8
DD L03081585 Perno hexagonal M8 x 85L
EE K3145001 Pata ajustable M12 x 50L 4
3 WWW.HUSKYTOOLS.COM

Para asistencia adicional, llamar al 1-888-HD-HUSKY.



Preinstalacién (continuacion) |

CONTENIDO DEL PAQUETE

Pieza

Descripcion

Cantidad

Cubierta de madera maciza

1

Enderezador posterior

Armazon superior de soporte

Armazon de soporte inferior

m o o

Enderezador frontal

- N[N




Ensamblaje

NOTA: para prevenir que el producto se arafie o raye durante el ensamblaje. Ensamblar sobre una superficie plana y blanda. Se

@ recomienda un pedazo de carton.

1 Fija la cubierta de madera maciza y los armazones de soporte superiores

Después de ensamblar, garantizar que la parte posterior de los
A armazones de soporte superiores queden aras con la parte

posterior de la cubierta de madera maciza.

o Fija los armazones de soporte superiores a la cubierta de madera maciza (A)
con dieciséis tornillos hexagonales de cabeza de dado M6 x 16 (AA).
Apretar firmemente.

Parte frontal ——

2 Fijar los armazones de soporte inferiores

Se recomiendan dos llaves de boca (13 mm): una para atornillar
el perno y la otra para sostener la tuerca entretanto.

La parte posterior del armazon de soporte inferior tiene dos
La parte posterior del armazon de soporte inferior debe fijarse a
la parte posterior del armazon de soporte superior.

Los armazones de soporte izquierdo y derecho deben quedar a
la misma altura después de la instalacion.

Los gabinetes de base Husky de 28" (71.1 cm) con pata pueden
ponerse debajo del banco de trabajo. El banco de trabajo debe
quedar a una altura que permita ver al menos 10 orificios en cada
poste de armazon de soporte inferior.

-l

Los gabinetes de base Husky de 28" (71.1 cm) con ruedas pueden
ponerse debajo del banco de trabajo. El banco de trabajo debe
quedar a una altura que permita ver al menos 13 orificios en cada
poste de armazdn de soporte inferior.

O

O

O

Insertar la parte posterior del armazon de soporte inferior (D) dentro de los
orificios cuadrados de los armazones de soporte superiores.

Ajustar los armazones de soporte inferiores (D) a la altura deseada.

Ajustar desde 28.3 plg (71.9 cm) hasta 42.1 plg (106.9 cm) en intervalos de
1 plg (2.54 cm).

Fijar juntos los armazones de soporte superior e inferior (Cy D) con
ocho pernos hexagonales M8 x 85 (DD) y arandelas (BB) en los

orificios de los armazones (C y D). Insertar una arandela (BB) y una
tuerca hexagonal M8 (CC) en el extremo de cada perno hexagonal M7 x
85 (DD). Apretar firmemente.

Respaldo

Para gabinete de base con pata: 10 orificios visibles.
Para gabi?e de base con ruedas: 13 orificios visibles.

Después de la instalacion

WWW.HUSKYTOOLS.COM
Para asistencia adicional, llamar al 1-888-HD-HUSKY.



Ensamblaje (continuacion) ‘

3 Fijar el enderezador frontal

o Fijar el enderezador frontal a la parte superior frontal del banco de trabajo con nueve tornillos hexagonales con cabeza de dado
M6 x 16 (AA). Apretar firmemente.

1

é. :
-0

=
’

® o\

f
(ep]

N

”
— TRy
«

4 Fijar los enderezadores posteriores

o Fijar los enderezadores posteriores (B) a la parte posterior del banco de trabajo con trece tornillos hexagonales de cabeza de dado
M6 x 16 (AA). Apretar firmemente.

s
,,Eﬁ

T

® oloeoooeiiee
]

T

1D
I

7
i

(o]
ATA
y
)




Ensamblaje (continuacion) ‘

5 Instala la pata ajustable

o Enrosca la pata ajustable (EE) en los orificios de los armazones de soporte ?
inferiores (D). J

6 Para el banco de trabajo

o Paraelbanco de trabajo y coldcalo sobre el piso nivelado deseado. Ajusta la pata si es necesario para que el banco de trabajo
quede estable.

Mantenimiento |

Verifica periddicamente todas las tuercas y pernos para ver si estan bien ajustados. Cuando se requiera, apriétalos.

Mantenimiento y limpieza

o Limpia periddicamente el banco de trabajo con un pafio suave y agua.

O Lagrasay el aceite pueden eliminarse con la mayoria de los fluidos de limpieza estandar. Por razones de seguridad, usa un liquido de
limpieza no inflamable.

7 WWW.HUSKYTOOLS.COM
Para asistencia adicional, llamar al 1-888-HD-HUSKY.



Piezas de repuesto

DD

rr

r7

/'

/
&

vcoccoe ..uoo.o»»L /\4\ \1
h\ x .
\
/QQ
e e
L
\

o
—
....-.“.........L
</
(e

M—
L
\

Pieza Codigo de pieza Descripcion Cantidad
A K2532091 Cubierta de madera maciza 1
B B30150WT72E2487A Enderezador posterior 2
C DWT540011 Armazon superior de soporte 2
D DWT540021 Armazon de soporte inferior 2
E DWT540031 Enderezador frontal 1

AA L03457416 Tornillo hexagonal con cabeza de dado M6 x 16 38
BB L0408057 Arandela M8 16
cC L0208405 Tuerca hexagonal M8

DD L03081585 Perno hexagonal M8 x 85L

EE K3145001 Pata ajustable M12 x 50L 4




¢Preguntas, problemas, piezas faltantes?
Antes de regresar a la tienda, llama al Servicio al Cliente de Husky,
entre 8:00 a.m.y 7:00 p.m. (hora del Este), de lunes a viernes,
y los sabados entre 9:00 a.m. y 6:00 p.m. (hora del Este).

1-888-HD-HUSKY

HUSKYTOOLS.COM

Conserva este manual para uso en el futuro.



